WeChat
WhatsApp
Search
EnglishDeutschAfrikaansBahasa IndonesiaEspañolHrvatskiРусский
by Transposh - translation plugin for wordpress
Sinotruk Brake Rigging Identifying
Sinotruk Brake Rigging Identifying
2023-11-08
Sinotruk Driver'S Door Lock
Sinotruk Driver’S Door Lock
2023-11-08
Sinotruk Brake Rigging Identifying
Sinotruk Brake Rigging Identifying
2023-11-08
Sinotruk Driver'S Door Lock
Sinotruk Driver’S Door Lock
2023-11-08

Sinotruk Braking Device Rear Axle

  • Sinotruk Braking Device Rear Axle is an essential component of Sinotruk heavy duty trucks.
  • It is composed of various elements such as the relay valve bracket, hexagonal flange face bolts M10, hexagonal flange face nut M10, relay valve, hexagonal flange face nut M8, resilient element NG8, snap spring NG8, aluminum nut seat NG8, resilient element NG12, clip spring NG12, aluminum nut holder NG12, tube bundle fixing bracket (ST double rear axle), hexagonal flange face bolts M8, plastic fastening band assembly, plastic fastening belt B5*180, spacer ring, and hexagonal flange face bolts M10.
Sinotruk Braking Device Rear Axle
Sinotruk Braking Device Rear Axle

Product Parameters of Sinotruk Braking Device Rear Axle

  • The relay valve bracket is used to support the relay valve while the hexagonal flange face bolts and nuts are used for fastening.
  • The resilient element, snap spring, and aluminum nut seat/holder are used to absorb shock and vibration.
  • The tube bundle fixing bracket is used to support the tube bundle while the plastic fastening band assembly and belt are used for bundling.
  • The spacer ring is used to maintain proper spacing between parts.
  • All these components work together to ensure proper braking functionality of Sinotruk trucks.
Braking Device/Rear Axle
ItemPartNo.Parts NameQuantity
1WG9725360044Relay valve bracket2
ZQ1841040Hexagonal flange face bolts M104
ZQ32010Hexagonal flange face nut M104
2WG9000360524Relay valve2
ZQ32008Hexagonal flange face nut M84
WG9000361004Resilient element NG82
WG9000361005Snap spring NG82
FG9804368602Aluminum nut seat NG82
WG9000361007Resilient element NG1218
WG9000361008Clip spring NG1218
FG9804368603Aluminum nut holder NG1218
3WG9725360187Tube bundle fixing bracket (ST double rear axle)1
752W51715-0182Tube bundle fixing bracket(ST double rear axle)1
ZQ1840812Hexagonal flange face bolts M82
ZQ1840825Hexagonal flange face bolts M82
 WG9725360088Plastic fastening band assembly8
 WG9003171390Plastic fastening belt B5*18020
 WG9100360134Spacer ring5
 ZQ1841045Hexagonal flange face bolts M104
 ZQ32010Hexagonal flange face nut M104
Online 24 hours a day

For more details on the trucks

Chat with us
Chat with us
Questions, doubts, issues? We're here to help you!
Connecting...
Please leave your inquiry and your phone. We will give you feedback within 12 hours.
Our operators are busy. Please try again later
:
:
:
:
Have you got question? Write to us! Please leave your phone or what'sApp
:
:
This chat session has ended
Яндекс.Метрика